The Parts List of Model

BG430 Brush Cutter (CE)

NO.| PART NO. PART NAME QTY.| KRO. PART NAME QTY] NO. PART NO. PART MAME QTY.
[ | BG430. 1.4 |snouiper BELT ass y] 1 |39 {GB/T894.1 STOP RING 10 1177 |BG-328.9.4-5 |[RUBBER COVER 6
2 | BG305-1 HOLDER, LOWER 2 {40 |CB/T276 BEARING 6000-2RS/Py 2 | 78 [BGA15-CE. I-1 [ALUMINIUM PIPE 1
3 I BG30S. 7 SHOULDER PLATE comp| 1 | 41 |CG305F, 1-2 PINION 1 179 | BG305.12,2-2 |[DRIVE SHAFT 1
4 | BC305-2 IOLDER, UPPER 2 {42 ]|CG415. 31 STEEL PLATE CAP 1 |80 [CG420-2 BLADE 1
5 |GB/T9074.4 [SCREW M5 x 16 12|43 |GB/T 70.1 SCREW M5 x 25 1 [81 ]CC330B-CE. 1.3 | HOLDER ASS*Y 1
6 |BGA15-8 FUEL PIPE CLIP 1 | 44 |GB/T9074.4  [screw M5 x 12 6 | 82 |GB/T848 WASHER 5 1
7 | BG430. 1-1 SPRINCG 1 |45 {RG305.12. 4—4 | GEAR CASE 1 183 {CC330B-CE. 1-1 | SAFETY GUARD 1
% | BC430.1-2  |ruEL pipE 1 | 46 |BG305. 12. 4-9 | SAFETY GUARD 1 |84 |CG330B-CE. 1. 1 | BACKING BOARD COMP. 2
9 | 3WF-3-3 CLIP 1 {47 [GB/T276 BEARING 6000/P5 1 | 85 | CG330B-CE. 2.1 | SAFETY GUARD COMP. | |
10 | BG30S. 10-1 | FUEL TANK i |48 |BG328.9.5-2 |GEAR 1 | 86 [CG330B-CE. 2. 1-1] SAFETY GUARD 1
11| ZB4-6—-1-1-00| FILTER NET 1 |49 [CG305F. 1-1 GEAR SHAFT 1 | 87 |CG330B-CE. 2. 1-2|BLADE 1
12 [BG305. 10. 2 [Fukn. TaNk 1ip assy| 1 | 50 {GB/T276 BEARING 6002/PS 1188 |CG30SF. 13.2 CLAMP 1
13 | BG305. 10. 2=1] FUEL TANK LIO 1 | 51{GB/T893.2 STOP RING 32 1189 |¢cB/T889 NUT M5 3
14 [ BG305. 10 23| PLASTIC INNER LID 1 |52 [BG305. 12. 4=5 | CEAR WASHER '] 90 [CGI0SE. 13-4 BOX, RIGHT 1
15 | BG-328.7-4 |F1LTER CORE 1 | 53]|CG30SF. 1-3 | noLbER 1191 [CG305F. 13-6  |RUBBER COVER 1
16 | BG305. 10. 2-2{ guUBRER 1NNER LID 1 {54|GB/T862.1 WASHER 10 1192 |CG305F. 13-5 CLAMP 1
17| RG305.10.1  {FiLTER NET cASTING | 1 | 55 |CG30SE. 1-4 NUT 1|93 |GB/T9074. 4 SCREW M5 = 25 2
18 [ BG305. 10-2  |waSIiER 1 |56 |GB/T91 PIN 2x16 1194 |BG430A. 1.2 STOP SWITCH 1
19 | GB/T6177 NUT M6 12|57 |RG415-1 WIRE CLAMP BAND 2 | 95 |CG305F. 13-10 |TINE 1
201 GB/TY0T4. 1 |SCREW MS = 12 3| 58{BG30S. 2.1 PIN 1 196 |CG305F.13-11 SPRING 1
21 | RG415. 1-1 FRONT_CLAMP 1 | 59|GB/T894. 1 STOP RING 15 1 |97 [CG30SF. 13-9 SPRING 1
22 { BG305. 9-2 RUBRER WASHER 2 | 60{GB/T 276 BEARING 6202-2RS/Pq 2 | 98 | CG305F. 13-8 SAFETY LEVER 1
23 | BGA30. 1. 1.1 {SHOULDER FRame comp| 1 | 61 |GB/T893.1 STOP RING 35 1 |99 {CC305F. 13-1 SPRING 1
24 | BG430. 1. 2.1 |FRONT SUPPORT COMP. | 1 | 62 |BG-328. 8. 1 CLUTCH DRUM COMP. 1 {100|CG305F. 13-2 THROTTL.E LEVER 1
251GR/TO074. 4 |SCREW M5 = 20 2 1 63|BG430. 2. -1 |CLUTCH CASE 1 ]101 {BG430A. 1.1 CABLE COMP. 1
26 1 BC430. 1. 2. 3 |wack suppoRT coMp. | 1 | 64 [CR/T9074. 13 [SCREW M6 x 20 4 {102|CB9074.4 SCREW M5 x 35 1
27 | BG430. 1. 2.2 |ENGINE BASE COMP, 1 | 65{BG305.1.2 FLEXIBLE LINER COMP. | | |1033CG305F. 13-3 BOX, LEFT 1
28 | GB/TI93 WASHER 6 6 | 6¢|BG305.1.1 FLEXIBLE SHAFT cowp. | 1 | 104 |BG430A-1 TUBE 1
29 1GR/T29.2 BOLT M6 » 12 5 | 67 BG3I05D-2 JOINT PIPE 1 1105{CG305F. 8 NYLON CUTTER HEAD | 1
30 | BG430. 1. 3—1 |TUBE 1 {68|GB/T9074.4 SCREW M5 x 30 S 1106 [CG3OSE.R. 1 CASE 1
31 1CBBITO NUT M6 I {69]|GB/T97.1 WASIIER S 2 {107 |CG305SF. 8-4 LEFT NUT A 1
32 [GBY7.1 WASIIER 6 2 | 70IGB/T93 WASHER 5 2 [108}CG305F. 8-5 WASHER 1
33| BG430. 1. 3.1 {DORN HASE v 71§6B/TT0. 1 SCREW M5 x 20 2 1109 ]|CG305F.8-3 SPRING 1
34 [ BG415. 4 CUSIHTON RUBBER CoMP.] 3 | 72 |BG330-CE. 1-1 | HANDLE 1 1110 CORD 2
35 | GB/TH1T7 NUT MLO 1 | 73|B8G330-CE. 1-2 | RUBBER COVER 1 }111]CG305F. 8-1 CORD HOLDER 1
36 [CB/TO074, 3 | SCREW M6 = 30 1 { 74 | BG330-CE. 1. 1 | HANDLE COVER 1 |112|CG305E. 8-7 COVER 1
37 1BG305. 12. 4  JGEAR CASE ASS’Y 1 | 75|BG-328. 9. 4-1 | ADAPTER COMP. 1 {113 ({CG305F. 8-2 COVER 1
38 {GB/TR93. 2 STOP RING 26 1 | 76 | BG-328. 9. 4-4 [ 011.-BEARI NG 6




1B40F-5A A @A R B
The Parts List of Model
1E40F-5A Engine

-
Py

50 (Qi

U

5

] \33

3

- T % Z A% HE|
%“L ~ P's h &tﬁ ot P’gt ]JIE ti ¥ R -i Part Name ‘Qttf NO. If:'rt‘io. Part Name | (Qty.
j Part No. art Name Qty. Pazt No. ﬁﬁﬁ" e R btk HEBE BB 1
s 12-6, -0z 1131 T 1 51) 1E40F-5. 2 Wuffler 1 P8-23 Diaphagn
1 _|GBET Screw 45X 12-0. 8-DZ P1§ I';lgel aTTEe = -
2 |1E40F-5.11-2 Washer 1 |32 |GB6177 Nyt e 1 |62 | 1E40F-5-13 !Boﬂlitus 2 t‘z" Body Purge
o -25 Pugp Priming 1
3 |IBAOF-5.11-1 | Seart Ropempel | 1 |33 [IEYF-5.3 Swator PO | 1 |63 |cae177 Nl 2 o :
: £ X2 B 1 -28) Cover Pump
4 o 1 |34 |GB9OT4.13 Bolt M5X20 2 {64)) 1E40F-5-7 ] Caver Fa e -
—5- 1 pe-21 cB/m818 Screw M3X22
5 |1B40FP-3Z.4-7 | Recoil Spring | 1 W35} 1E40F-5.3.1 Gezd o O N ERRITSTZOXE S |
=dA. itti 1 GB845 3 X
6 |1B40F-5.11.1 Start Cover Ass'y | 1 |36 | 1E36F-3 g%m B 2 {66 |1E40F-54. 2 :hd;:;l;w :w 69 Sc;& sgz 9%6.5
3 ) E40F-54-1 1 . 1
7 |1E40FP-3Z.4-2 Start Handle 1 1E40F-5. 6-1 m 1 1 G‘:-:;:; 70 |GB97.1 _ﬁﬁéﬁ :
- 1 - -
8 |1E40FP-3Z. 4-10 Ring 1 \38J)| 1E40F-5.6. 1 Expander 2 — 1E40F-54. 8 ;ar;iu;;_:or 71 |1E40F-5A.1.1-1 %19
it OF-5-11 gl 2 |81 hiente ! 1E40F-54, 1. 1.1 1
9 |GB9074. 4 Screw H5X20 5 |39 | 1E4 Washer S laside
. 68-2 1 5A 1. 1 1
10 | 1E40F-5A-4 Stand 1 |40 | 1E40F-5-12 Screw :n! 2 = mll:;r' ;I;;d;; 1 3 )| 1IE40F-5A. 1. 1-2 %’%‘Eﬁg
- 1
11 |1E40F-5A-2 Rubber Cover 1 |41 | 1E40F-5-9 Fan Cover 1 !Smr - 74 |1E40F-5A.1.2 g&gg
. 74. 13 :’fgsmsm5 6 |68-4| GB/T823 sgel?u:ixm 2 |75 |6B9T.1 Washer § 2
1@ 1E40F-5-10 Gasket 1 |42 | GB9OT4. m;ﬂu; ke e
. 43 | 1E40F-3A. 9 o 1 |5 Seivel ! |76 [cBea Washer § 2
13, |GB6170 Nut M8 1 J Pm 1B 4TH5 %55
oy -5, 4- . ol 1 [686| GBa%6 FOEM 3.5 L Screw M5 55 2
1E46FP. 4-2 Start Claw 1 |44 | 1E40F-5.4-2 Bearing Ri_n;l 3.5 St
- » ] B} :
5 J| 1LE36F. 1. 2-2 Start S‘pﬂng 1 |45 | 1E40F-03. 02. 01 Ring 2 |68-7 TQEE Frame 1E34F. 1-1 ;gﬁg 1
558 : . 1 _5A 1~
1E40F-5. 7-1 %ﬁt %el 1 ‘ 46 ) 1E40F-5. 4-1 Piston ] {688 ;;Ermf Ring 1E40F-54, 1-2 I(,I:%;.ﬂ?eaﬁivseil - 1
4 - 6 1 - 161, 1
17 -|GB896 Stop Ring 4 1 |47 | 1E46FP. 6-3 Piston Pin . 1 |88-9] cB/T6LT2 Eg%‘l GB3452. 1 %ﬁ, 15%1.8
18 |1E36F. 2 0il-seal 1 GB9074. 4 Bol'ttl{sn;(?zﬁus X1 3 P‘Ho Nut, Adjuster 1 ki 1E40F-54. 1-1 WX T 1
' BEEEH — . ERE "
19 |1E40F-5,8-2 Crank Case 1 §.49)| 1E40FP-3Z. 3-5 Eim Ring 2 F“ 11 mg;ﬂset 1 9074. 4 %:%#ngxm 3
12 _ 1
20 | 1E40F-5. 8-4 Gasket 1 |50 | 1E40F-5-6 i%sé,et 1 FB' ;l:g; Board - 3% [1F40F-5. 11 ;;*_t%t;; =
Tk 6202 )
21 |GB/T276 Bearing sgim 2 | 51 | 1E40F-5-4 Cylinder 1 Lﬁ'“ Sm‘;ls B4 [1E34F. 9. 2-3 %‘ﬁm‘— 1
ETHI X 20 14 F 1 _5A4.9-2 1
22 |1E40F-5. 4.1 Crank snma 1 | 52 | GBTO w U5 % 4 FE" mc;glﬁm 1 1E40F-54. 4. w
¥Iﬁ x =] =
23 |GB1099 Key ™ 1 | 53 | 1E40F-5.5 Guide Cover Ass'y | 1 Fﬂ 15 Ring . 6)) | 1E36FF. 8. 1-1 %.,izw 1
W B5%12 KT u L& o -
24 |GB119 Pin B5X12 2 | 54| L6 (LD) Spark Plug 1F1ﬂ Ducch : 7_|1E40F-5A. 4, 2-1 ﬁ;ﬂ 1
oo 55 *Eii X 1 }"3'” 0 Ring LE40F-5A. 4. 1 Fuel Task 1
25 |1E40F-5A. 4. 2-1 Rubber Washer 2 Spring T - e
WA RERFE 1 ]ss—ls ik o)) EB-415. 4. 1-1 | 0 Tark Lid 1
26 | 1E40F-5, 8-1 Crank Case 1|56 o BEER T 5.4.11-1 | EUR 1
G (3 1 ps-1d Rt EB-415. 4. 1. el
27 | 1E40F-5, 8-3 Guide Cover 1 |57 Cap ‘P{tﬁi‘i‘ . ﬁrﬁl
W BAX10 e RS 1 }wz e o, Poap 91 EB415. 4. 1. 1-2 L 1
28 | GB119 Pin B4X10 2 | 58 | 1E40F Cover = - = EEWER .
. _ wE  po-2i Wk 92 J EB415. 4. 1. 1-3 | Sht |
29 | 1B40P-5. 9 D1-seal 1 | 59 | 1B40F-5.3-1 Flug
WA AFIEX30 1 FH'Q et Di 1 |e3 |EB415.4.1 1
30 |6B90T4.4 Screwk5X 30 4 | 60 | 1B40F-5-5 Gasket Gasket Diaphagn




FIG 1:

1E40F-5A

GASOLINE ENGINE

84 — &

NO Part No. Part Name 0ty NO.| Part No. Part Name 0ty NO.| Part No. Part Name NO.
1 |GB/T67 Screw M5x12-9.8 |1 ]33 Coil 1 [66[1E40F-5A.2 Admitting Pipe 1
2 |1E40F-5.11-2 [Washer 1|34|GB/T9074. 13 Bolt M5x20 2 [67|1E40F-5A-1 Gasket 1
3 |1E40F-5.11-1 Start Rope Reel 1 [35|SG230-2B Cord Comp. 1 [68|1E40F=5A. 8A Carburetor 1
4 Rope 1 [36|1E36F-3 Washer B 2 169|GB/T845 Screw ST2.9x6.5 1
5 | 1E40FP-3Z. 4-7 |[Recoil Spring 1|37[1E40F-5. 6-1 Spring 1]70|/GB/T97.1 Washer 3 1
6 [1E40F-5.11.1 Start Cover Ass’y |1 [38{1E40F-5.6.1 Expander 2 | 71|1E40F-5A. 1. 1-1 | Choke Handle 1
7 |1E40FP-3Z. 4-2 |Start Handle 1 {39|1E40F-5-11 Washer 2 [72]1E40F-5A. 1. 1. 1 |Inside Cover 1
8 |1E40FP-3Z. 4-10 |Ring 1 140{1E40F-5-12 Screw Pin 2 | 73] 1E40F-5A. 1. 1-2 | Choke 1
9 [GB/T9074. 4 Screw M5 x 20 5 |41|{1E40F-5-9 Fan Cover 1|74/ 1E40F-5A. 1. 2 Bufler 1
10{BG520A. 1A. 2 Stand 1 [42(GB/T9074. 13 Bolt M5 x 25 4175 GB/T97.1 Washer 5 2
11| 1E40F-5A-2 Rubber Cover 1 |44|1E40F-5. 4-2 Bearing 1|76/GB/T93 Washer 5 2
12{1E40F-5-10 Gasket 1 [45]1E40F-03. 02. 01 [Ring 2177\ GB/T70.1 Screw M5 x 55 2
13| GB/T6170 Nut M8 1146|1E40F-5. 4-1 Piston 1| 78[1E34F. 1-1 Filter Net 1
14|1E46FP. 4-2 Start Claw 1 [47|1E46FP. 6-3 Piston Pin 1| 79[1E40F-5A. 1-2 Inside Cover 1
15|1E36F. 1. 2-2 Start Spring 1|48|GB/T9074. 4 Bolt M5x12 3(80{GB/T3452.1 0-Washer 3.15x1.8 | 1
16| 1E40F-5. 7-1 Start Reel 1 [49|1E40FP-3Z. 3-5 |[Piston Ring 2 [ 81| 1E40F-5A. 1-1 Outside Cover 1
17|GB/T896 Stop Ring 4 1|50{1E40F-5-6 Gasket 1[82{GB/T9074. 4 Screw M5 x 16 3
18| 1E36F. 2 Seal 1 [51|1E40F-5-4 Cylinder 1183|1E40F-5. 11 Starter 1
19|1E40F-5. 8-2 Crank Case 1|52|GB/T70 Screw M5 x 20 4 [ 84|1E34F. 9. 2-3 Cleaner Cover 1
20{1E40F-5. 8-4 Gasket 1 [53|1E40F-5.5 Guide Cover Ass’y | 1|85|1E40F-5A. 4.2-2 [Fuel Pipe 1
21| GB/T276 Bearing 6202/P5 2 |54[{L6 (LD) Spark Plug 1[86[1E36FF. 8. 1-1 Plug 1
22| 1E40F-5. 4.1 Crank Shaft 1155 Spring 1{87|1E40F-5A. 4. 2-1 [Fuel Pipe 1
23| GB/T1099 Key 3x13 156 Plug Cap 1| 88|1E40F-5A. 4.1 Fuel Tank 1
24|GB/T119 Pin B5x 12 2157 Cap 1|89|1E32FL. 6. 2-1 Fuel Tank Lid 1
25[1E40F-5A. 4. 2-1 | Rubber Washer 2 [58|1E40F-5-8 Cover 1{90{CG420.1.3.1-2 |Gasket 1
26| 1E40F-5. 8-1 Crank Case 1 |59| 1E40F-5. 3-1 Plug 1[{91(EB415.4.1.1-1 |Inlet 1
27| 1E40F-5. 8-3 Guide Cover 1 |60[1E40F-5-5 Gasket 1192|1E32FL. 6. 2-2 Inside Cover 1
28| GB/T119 Pin B4 x 10 2 [61|1E40F-5.2 Muffler 1{93[1E32FL. 6. 2-3 Inside Cover 1
29(1E40F-5.9 Seal 1]62|1E40F-5-13 Bolt 2| 94]1E32FL. 6. 2—-4 Chain 1
30{GB/T9074. 4 Screw M5 x 30 4163|GB/T6177 Nut M6 2| 95| 1E32FL. 6. 2 Fuel Tank Lid COMP. | 1
31 Fly Wheel 1|64|1E40F-5-7 Muffler Cover 1196/GB/T9074.13 Screw M5 x 25 2
32|GB/T6177.1 Nut M8 1]65|1E40F-5-2 Admitting Pipe 1




